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Noms commerciaux

Anapental Egypte

Anental Colombie, Vénézuela

Epental Arabie Saoudite

Exipental Iran

Gabapentax Colombie

Hipnopento Argentine

Nesdonal Pays bas

Pantul Equateur, Pérou

Pensodital Mexique

Pental Turquie

Pentarim Mexique

Pentax Vénézuela

Pentocur Islande, Norvege

Pentotex Malaisie

Pentothal Australie, Belgique, Canada,
Danemark, Finlande, Grece, Italie,
Luxembourg, Mexique, Suede, Suisse

Sodipental Colombie, Mexique

Thiojex Chili

Thiomek Pérou

Thiopental Allemagne, Arabie Saoudite, Autriche,
Egypte, Finlande, France, Grande
Bretagne, Grece, Hongrie, Iran, Irlande,
Malaisie, Maroc, Pologne, Roumanie,
Suisse, Tunisie

Thiopentax Equateur, Vénézuela

Tiobarbital Colombie, Espagne

Trapanal Allemagne

Zedisol Mexique

Stabilité des solutions
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r_"l 1,8 mg/ml 21°C 24 @ 350
PVC 1,8 mg/ml 21°C 24 @ 350
L
PE 1,8 mg/ml 21°C 24 @ 350
_Har—
POF 9 mg/ml 25°C * 24 @ 2146
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25 mg/ml nc| 2 |6 O 871
25 mg/ml 25°C| |5 O 527
25 mg/ml ¥C, |6 (. 871
25 mg/ml 5°C 45 G 527

Stabilité en mélange

~ | o)
o S O | 3 B 2 |EE
CI Q 50 mg/ml 2500 * Etomidate : 2 mg/ml 6 @ 2105
IT_‘-I Q 12,5 mg/ml 25°C ? Propofol : 5 mg/ml 6 @ 126
PPl ) 12,5 mg/ml 23°C * Propofol : 5 mg/ml 5 O 125
at
PP Q 12,5 mg/ml 23°C ? Propofol : 5 mg/ml 7 O 919
F:l:: g 12,5 mg/ml 4oC Propofol : 5 mg/ml 7 O 919
PP (%) 12,5 mg/ml 4°C Propofol : 5 mg/ml 13 O 125
s

Facteur influencant la stabilité

e NaH # N 3466
O = o he 3823
?2 PVC 1173
(A -
pH <99 2079
Compatibilités

Y
~o
ey > | EE
| . Thiopental sodium : 25 mg/ml
q— M : ‘ 3767
. Aciclovir sodium : 50 mg/ml
</ Thlopent.al sodium : 2.5 mg/ml ‘ 319
Alfentanil hydrochloride : 500 pg/ml
| . Thiopental sodium : 25 mg/ml
q— M : ‘ 3767
. Amikacin sulfate : 250 mg/ml
. Thiopental sodium
% % : 354
. Amikacin sulfate ’
30’ . Thiopental sodium : 60 mg/ml
M : ‘ 3823
Jing | Amiodarone hydrochloride : 15 mg/ml
; Thiopental sodium : 25 mg/ml ‘ 3767
Amiodarone hydrochloride : 50 mg/ml
30° . Thiopental sodium : 60 mg/ml ’
>< 3823
Jing | Amiodarone hydrochloride : 15 mg/ml
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Thiopental sodium

Cisatracurium besylate : 5 mg/ml

D?C < Inm . 3464
Amiodarone hydrochloride
} <' Thiopental sodium : 25 mg/ml ‘ 3767
Amphotericin B
> <' Thiopental sodium : 25 mg/ml ‘ 3767
Ampicillin sodium : 100 mg/ml
‘} <' Thiopental sodium : 25 mg/ml b 319
Ascorbic acid : 500 mg/ml
5 Thiopental sodium
2 3676
. ><’ Atracurium besylate
Thi tal sodium : 25 mg/ml
08 ><' 1oper? al sodium . mg/m ‘ 319
Atracurium besylate : 10 mg/ml
E?C ‘> <' Thlopel?tal sodium 3629
Atracurium besylate
> <' Thiopental sodium 3373
Atracurium besylate
Thiopental sodium : 25 mg/ml ‘ 319
Atropine sulfate : 0.4 mg/ml
Thiopental sodium : 25 mg/ml ‘ 3767
Azithromycine : 100 mg/ml
Thiopental sodium : 25 mg/ml ’ 1713
Bivalirudin : 5 mg/ml
Thi tal sodium : 25 mg/ml
>@ 10Pen al so .1un.1 mg/m ‘ 3767
Calcium chloride : 78 mg/ml
Thi tal sodium : 25 mg/ml .
>B ><' 10Pen al so 1um. mg/m 3767
Calcium gluconate : 100 mg/ml
‘} <' Thiopental sodium : 25 mg/ml A 3767
Caspofungin acetate
[FT@¥| | (97 | Thiopental sodium : 25 mg/ml .
3767
K ><’ Cefazolin sodium : 100 mg/ml
(1 | Thiopental sodium : 25 mg/ml
‘ 3767
K’ '><' Cefotaxime sodium : 100 mg/ml
=% | (977 | Thiopental sodium : 25 mg/ml .
3767
'><' Cefoxitin sodium : 100 mg/ml
> <' Thiopental sodium : 25 mg/ml . 3767
Ceftazidime : 100 mg/ml
10 Thiopental sodium : 25 mg/ml
‘ 3767
K '><' Ceftriaxone disodium : 100 mg/ml
[FT@)| | [F977] | Thiopental sodium : 25 mg/ml ‘
3767
K '><' Cefuroxime sodium : 100 mg/ml
> <' Thiopental sodium : 25 mg/ml A 3767
Chlorpromazine hydrochloride : 25 mg/ml
> <' Thiopental sodium : 25 mg/ml ‘ 3767
Ciclosporin : 50 mg/ml
‘} <' Thiopental sodium : 25 mg/ml . 3767
Ciprofloxacin lactate : 2 mg/ml
E?C ‘> <' Thiopental sodium 3601
Cisatracurium besylate
Thiopental sodium : 25 mg/ml ’ 299
Cisatracurium besylate : 0.1 mg/ml
E < > <' Thiopental sodium : 60 mg/ml . 1823
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Thiopental sodium : 25 mg/ml

R] Ci . ) ’ 299
isatracurium besylate : 2 & 5 mg/ml
R} Thiopental sodium : 25 mg/ml A 3767
Clindamycin phosphate : 150 mg/ml
W R} Th.iopentallsodium 3506
Clindamycin phosphate
W [R’] Thiopental sodium : 60 mg/ml A 1823
Clonazepam : 0,2 mg/ml
[R] Thiopental sodium : 25 mg/ml A 3767
Cloxacillin sodium : 100 mg/ml
7 | Thiopental sodium : 25 mg/ml A
Co-trimoxazole : 16/80 mg/ml 3767
Thiopental sodium : 25 mg/ml A 3767
Dexamethasone sodium phosphate : 4 mg/ml
7 | Thiopental sodium
Dexmedetomidine 5042
[ | (93] | Thiopental sodium : 25 mg/ml A
K ><’ Diazepam : 5 mg/ml 3767
Thiopental sodium : 60 mg/ml A 3823
Diclofenac : 3 mg/ml
Thiopental sodium : 25 mg/ml A 3767
Dimenhydrinate : 50 mg/ml
R} Thiopental sodium : 25 mg/ml A 3767
Diphenhydramine hydrochloride : 50 mg/ml
[R’] Thiopental sodium : 25 mg/ml A 3767
Dobutamine hydrochloride : 12.5 mg/ml
[R] Thiopental sodium : 25 mg/ml 314
Dobutamine hydrochloride : 4 mg/ml
7 | Thiopental sodium
350
Thiopental sodium 2146
Thiopental sodium : 60 mg/ml @ 3823
Thiopental sodium @ 3466
Thiopental sodium : 25 mg/ml 114
Diltiazem hydrochloride : 1 mg/ml
Thiopental sodium : 25 mg/ml A 3767
Dopamine hydrochloride : 40 mg/ml
[X] Thiopental sodium : 25 mg/ml 314
Dopamine hydrochloride : 3.2 mg/ml
[W [R] Thiopental sodium . 3612
Doxapram hydrochloride
W R} Thiopefltal sodium 4009
Droperidol
R} Thiopental sodium : 25 mg/ml ‘ 119
Ephedrine sulfate : 50 mg/ml
#7@)| | (973 | Thiopental sodium : 25 mg/ml
;” ><’ Epinephrine hydrochloride : 20 pg/ml 314
W [R] Thiopental sodium 3674
. Erythromycin lactobionate
[R’] Thiopental sodium : 25 mg/ml A 3767

Erythromycin lactobionate : 50 mg/ml
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Thiopental sodium

[(— B /|
'><' Esketamine 4700
[W [R] Thiopental sodium . 3607
Esmolol hydrochloride
W"% [R] Thio;?ental sodium : 50 mg/ml Q 2105
4 Etomidate : 2 mg/ml
[R] Thiopental sodium : 25 mg/ml A 1803
Fenoldopam mesylate : 80 ug/ml
[X] Thiopental sodium : 25 mg/ml A 3767
Fentanyl citrate : 50 pug/ml
W [X] Thiopental. sodium 3503
Fentanyl citrate
Thiopental sodium : 25 mg/ml 314
Fentany] citrate : 50 pg/ml
Thiopental sodium : 25 mg/ml ‘ 319
Fentany] citrate : 50 pg/ml
[R] Thiopental sodium : 25 mg/ml A 3767
Fluconazole : 2 mg/ml
Thiopental sodium : 60 mg/ml A 3823
Furosemide : 10 mg/ml
Thiopental sodium : 25 mg/ml A 3767
Furosemide : 10 mg/ml
Thiopental sodium : 60 mg/ml Q 3134
Furosemide : 10 mg/ml
Thiopental sodium : 25 mg/ml 314
Furosemide : 10 mg/ml
[X] Thiopental sodium : 25 mg/ml A 3767
Gentamicin sulfate : 40 mg/ml
W [X] Thiopental sc?dium . 3599
Glycopyrronium bromide
"=7 | (977 | Thiopental sodium : 25 mg/ml A
'><' Heparin sodium : 1000 Ul/ml 3767
Thiopental sodium : 60 mg/ml A 3823
Heparin sodium : 500 Ul/ml
Thiopental sodium : 25 mg/ml 314
Heparin sodium : 100 Ul/ml
Thiopental sodium : 25 mg/ml 1791
Hetastarch : 60 mg/ml
[R] Thiopental sodium : 25 mg/ml A 3767
Hydrocortisone sodium succinate : 125 mg/ml
[R] Thiopental sodium : 25 mg/ml A 3767
Hydromorphone hydrochloride : 10 mg/ml
W [R] Thiopental sodium : 25 mg/ml 314
Hydromorphone hydrochloride : 1 mg/ml
[R] Thiopental sodium 3932
Hydroxocobalamin
351 | (B9 | Thiopental sodium
E?C ><’ Hydroxyzine dihydrochloride 3600
#7] Thiopental sodium : 25 mg/ml A
Insulin 3767
[R] Thiopental sodium 3501

Ketamine hydrochloride
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Thiopental sodium : 25 mg/ml

R] L o 314
abetalol hydrochloride : 2 mg/ml
== | 977 | Thiopental sodium : 25 mg/ml
D>l '><' Lidocaine hydrochloride : 20 mg/ml ‘ 319
Thiopental sodium : 25 mg/ml 314
Lorazepam : 0.5 mg/ml
Thiopental sodium : 25 mg/ml b 319
A Lorazepam : 2 mg/ml
Thiopental sodium : 25 mg/ml A 3767
Lorazepam : 4 mg/ml
=59 | (B9 | Thiopental sodium : 25 mg/ml
D>l '><' Magnesium sulfate : 500 mg/ml A 3767
W W Thiop.ental sodium : 60 mg/ml A 3823
Mannitol : 200 mg/ml
[X] Thiopental sodium 3377
Meptazinol
[R’] Thiopental sodium 5027
Meptazinol
== | (977 | Thiopental sodium : 25 mg/ml
D’l '><' Meropenem : 50 mg/ml A 3767
W R} Thiopentfil sodium 5046
Metaraminol
R} Thiopental sodium : 25 mg/ml A 3767
Metoclopramide hydrochloride : 5 mg/ml
[R’] Thiopental sodium : 25 mg/ml A 3767
Metronidazole : 5 mg/ml
W [R] Th.iopental sodium : 60. mg/ml A 3823
Midazolam hydrochloride : 2,1 mg/ml
[X] Thiopental sodium : 25 mg/ml 314
Midazolam hydrochloride : 2 mg/ml
[X] Thiopental sodium : 25 mg/ml A 3767
Midazolam hydrochloride : 5 mg/ml
[R] Thiopental sodium : 25 mg/ml ‘ 319
Midazolam hydrochloride : 5 mg/ml
Thiopental sodium : 25 mg/ml 314
Milrinone lactate : 0.2 mg/ml
[%To] Th'io.pental sodium : 25 mg/ml A 3767
o Milrinone lactate : 1 mg/ml
Thiopental sodium : 25 mg/ml ‘ 119
Mivacurium chloride : 2 mg/ml
(31 | [F973 | Thiopental sodium
§?< ><’ Mivacurium chloride 4993
W [R’] Thiope'ntal sodium . 3675
Morphine hydrochloride
Thiopental sodium : 25 mg/ml 314
Morphine sulfate : 2 mg/ml
W [X] Thiope'ntal sodium 3531
Morphine sulfate
W [X] Thiope'ntal sodium 3675
Morphine sulfate
[X] Thiopental sodium : 25 mg/ml ‘ 319

Morphine sulfate : 10 mg/ml
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Thiopental sodium

W R] . 3675
Morphine tartrate
W9 | [F977] | Thiopental sodium : 125 mg/ml Q
lipg | '><' Naloxone hydrochloride : 0.4 mg/ml 3408
R} Thiopental sodium : 25 mg/ml 314
Nicardipine hydrochloride : 1 mg/ml
[R’] Thiopental sodium 3041
Nicardipine hydrochloride
[R] Thiopental sodium 3614
Nicardipine hydrochloride
Thiopental sodium : 60 mg/ml A 3823
Nimodipine : 0.2 mg/ml
fﬁ Tl.liopental §0dium : 25 mg/ml A 3767
Nitroglycerin : 5 mg/ml
Thiopental sodium : 25 mg/ml 314
Nitroglycerin : 0.4 mg/ml
Thiopental sodium : 60 mg/ml ’ 3823
Nitroglycerin : 0.2 mg/ml
Thiopental sodium : 60 mg/ml A 3823
Nitroglycerin : 0.2 mg/ml
Thiopental sodium : 25 mg/ml A 3767
Nitroprusside sodium : 10 mg/ml
W R} Thiopf.:ntal S(.)diUITl : 25 mg/ml 642
Norepinephrine bitartrate : 0.128 mg/ml
W [R’] Thiopental sodium : 25 mg/ml 314
Norepinephrine bitartrate : 0,128 mg/ml
[R] Thiopental sodium : 25 mg/ml A 3767
Norepinephrine bitartrate : 1 mg/ml
[X] Thiopental sodium : 25 mg/ml A 3767
Octreotide acetate : 0.5 mg/ml
[X] Thiopental sodium : 25 mg/ml A 3767
Oxytocin : 10 Ul/ml
[R] Thiopental sodium : 25 mg/ml A 3767
Pancuronium bromide : 2 mg/ml
W [R’] Thiopenta}l sodium ' 755
Pancuronium bromide
R} Thiopental sodium : 25 mg/ml ‘ 319
Pancuronium bromide : 2 mg/ml
=% | [(977 | Thiopental sodium
I><' Pancuronium bromide 2079
[ | (973 | Thiopental sodium
K ><’ Pantoprazole sodium 209
[R’] Thiopental sodium : 25 mg/ml A 3767
Pantoprazole sodium : 4 mg/ml
=59 | (B9 | Thiopental sodium
D>l ><’ Pethidine hydrochloride 3525
351 | (B9 | Thiopental sodium
§?< '><' Pethidine hydrochloride 3675
[X] Thiopental sodium : 25 mg/ml ‘ 319
Phenylephrine hydrochloride : 10 mg/ml
[X] Thiopental sodium : 25 mg/ml A 3767

Phenytoin sodium : 50 mg/ml
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Thiopental sodium : 25 mg/ml

iperacillin sodium : 200 mg/ml
[R] Thiopental sodium : 25 mg/ml A 3767
Piperacillin sodium / tazobactam : 200 mg/ml
[R] Thiopental sodium : 25 mg/ml A 3767
Potassium chloride
[R] Thiopental sodium : 25 mg/ml A 3767
Potassium phosphate : 3 mmol/ml
[X] Thiopental sodium : 25 mg/ml A 3767
Promethazine hydrochloride : 25 mg/ml
W [X] Thiopental.sodium ' 3675
Promethazine hydrochloride
Thiopental sodium : 6.25 >> 18.75 mg/ml Q 126
Propofol : 2.5 >> 7.5 mg/ml
Thiopental sodium : 12,5 mg/ml Q 125
Propofol : 5 mg/ml
Thiopental sodium : 25 mg/ml 314
Ranitidine hydrochloride : 1 mg/ml
Thiopental sodium : 25 mg/ml A 3767
Ranitidine hydrochloride : 25 mg/ml
Thiopental sodium : 50 mg/ml A 59
Remifentanil hydrochloride : 25 & 250 pg/ml
[W Thiopent.al sodium. 3564
Rocuronium bromide
[R] Thiopental sodium 3373
Rocuronium bromide
[X] Thiopental sodium : 25 mg/ml A 3767
Rocuronium bromide : 10 mg/ml
[X] Thiopental sodium : 25 mg/ml A 3767
Salbutamol sulfate : 1 mg/ml
[X] Thiopental sodium 3466
Sodium bicarbonate
[R] Thiopental sodium : 25 mg/ml A 3767
Sodium bicarbonate : 84 mg/ml
[R] Thiopental sodium : 60 mg/ml A 3823
Sodium bicarbonate : 84 mg/ml
[R] Thiopental sodium : 60 mg/ml Q 312
Sodium bicarbonate : 84 mg/ml
Thiopental sodium : 25 mg/ml ‘ 119
Sufentanil citrate : 0.05 mg/ml
Thiopental sodium : 25 mg/ml Q 3372
Sugammadex : 100 mg/ml
¥ | 97 | Thiopental sodium
D?Q Suxamethonium chloride 3631
[R] Thiopental sodium 3373
Suxamethonium chloride
[X] Thiopental sodium : 25 mg/ml ‘ 319
Suxamethonium chloride : 20 mg/ml
Thiopental sodium : 0.005 mg/ml ‘ 231
Temocilline : 83.33 mg/ml
T [R] Thiopental sodium : 25 mg/ml A 3767

Ticarcillin / clavulanic acid : 200 mg/ml
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i Thiopental sodium : 25 mg/ml A 3767
\ Tobramycin sulfate : 40 mg/ml
@ Thiopental sodium : 60 mg/ml A 3823
Valproic acid : 16 mg/ml
@ Thiopental sodium : 25 mg/ml ‘ 4408
Valproic acid : 2 & 20 mg/ml
@ Thiopental sodium : 25 mg/ml A 4408
Valproic acid : 2 & 20 mg/ml
[F— Thiopental sodium : 25 mg/ml A 3767
Y Vancomycin hydrochloride : 50 mg/ml
R~ 7] Thiopental sodium
Vecuronium bromide 3630
[ — | Thiopental sodium
v Vecuronium bromide 2073
[ — ] Thiopental sodium : 25 mg/ml ‘ 319
y Vecuronium bromide : 1 mg/ml
[ — ] Thiopental sodium : 25 mg/ml 314
\ Vecuronium bromide : 1 mg/ml
—-,-,_ Th1opent.a1 sodlum. 3373
Vecuronium bromide
Voie d’administration
4 A
V4 V4
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3941 | Laboratoire | Nicardipine - Summary of Product Characteristics
Concordia International 2017
4009 | Laboratoire
Droperidol - Résumé des Caractéristiques du Produit
4428 | Revue Rasphdrta2@Weatman T.W, Thoma L, Hovinga C.A, Phelps S.J.
Chemical Compatibility of Depacon® with Medications Frequently Administered by Intravenous Y-Site Delivery in
Patients with Epilepsy or Head Trauma.
J Pediatr Pharmacol Ther 2004 ; 9, 2: 126-132.
4700 | Laboratoire | Esketamine 25 mg/mL solution for injection/infusion. - Summary of Product Characteristics
AS Kalceks 2022
4993 | Laboratoire | MIVACRON 20 mg/10 ml, solution injectable (IV) - Résumé des caractéristiques du produit.
ASPEN PHARMA TRADING LIMITED
5027 | Laboratoire | Meptid 100 mg/ml Solution for Injection - Summary of Product Characteristics.
Almirall, S.A. 2020
5042 | Laboratoire | Dexdor 100 micrograms/ml concentrate for solution for infusion - Summary of Product Characteristics.
Orion Corporation 2016
5046 | Laboratoire | Metaraminol 10 mg/ml Solution for Injection or Infusion - Package leaflet: Information for the user.
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